10

11
12
13
14

15

16
17

18
19
20
21

22
23
24
25

26
27

28
29
30

31
32
33

DRAFT

PUBLIC HEARING
PUBLIC UTILITIES COMMISSION
TOWN OF
WALLINGFORD TOWN HALL WALLINGFORD
TOWN COUNCIL CHAMBERS JUL 20 2520
45S.MAIN STREET DEPARTMENT OF
PUBLIC UTILITIES

WALLINGFORD, CT 06492
Thursday, July 16, 2020
6:30 P.M.
MINUTES

PRESENT: Chairman Robert Beaumont; Commissioners Patrick Birney and Joel Rinebold;
Director Richard Hendershot; Water and Sewer Divisions General Manager Neil Amwake;
Water and Sewer Divisions Business Office Manager William Phelan; Recording Secretary
Bernadette Sorbo and Mayor William Dickinson, Jr.

Members of the public — None

Mr. Beaumont called the Meeting to order at 6:30 P.M., and the pledge of Allegiance was
[...]
e (onstruction Permit Fees:

e Installation or repair of sewer laterals, repairs of mainline sanitary sewers: $75.00
e Installation of mainline sanitary sewers: $300.00

WATER AND SEWER PAYMENT TERMS AND CONDITIONS

WATER AND SEWER DIVISIONS PAYMENT POLICIES:

1. All charges of the Water and Sewer Divisions are due by the date indicated on the bill.
Interest shall be charged on the first day following the due date on any unpaid water and/or sewer
charge balance on that date. Interest shall be charged in accordance with the General Statutes of
the State of Connecticut.

2. A property lien may be filed by means of a continuation certificate upon the benefited
property, after thirty days from the due date of the bill, for all unpaid balances of $10.00 or more.
Lien certificates shall be filed and lien fees charged in accordance with the General Statutes of
the State of Connecticut.

3. Partial payment shall be applied first to interest charges, then to water and/or sewer charges
and lastly to lien charges.

4, (New) A $35.00 fee per transaction will be charged to a customer’s account for checks
returned due to insufficient funds.

5. (New) A charge of $80.00 will be rendered for conducting a final meter read and/or
inspection, and the issuance of a final water and/or sewer bill.

Unless revised as set forth hetein and/or at the Public Hearing of July 16, 2020, all other
terms and conditions, water consumption and sewer usage, service charges, and payment terms
and conditions will remain as in effect prior to the adoption of said revisions.

Dated at Wallingford, Connecticut, this 2™ day of July, 2020.
Robert N. Beaumont, Chairman

Roard of Public Utilities Commissioners
Water Pollution Control Authority

Page 6




Mr. Amwake presented a PowerPoint for the proposed Water and Sewer User Charges. See
attached for a copy of the presentation.

Public Question and Answer Period

Mayor Dickinson stated that the presentation given was well presented and saluted everyone
involved for dealing with the complicated project as well as the costs associated with the project.
Mayor Dickinson stated that he felt compelled to speak on behalf of the public as to the basics.
Mayor Dickinson noted the residential rates will increase 20% if not slightly more and the
commercial/industrial rates will increase 30% over the next four years. In the business climate
that is happening, this is extremely troublesome. He stated that if we are not in a depression
right now, we are as close as we are going to get to it. Six hundred thousand people are
unemployed in the State of Connecticut with no prospect of a quick recovery. We face a mandate
of a phosphorus project which lacks funding available from State and Federal sources. In the
1990’s, 80 — 90% of sewer improvements were handled by State and Federal monies. We are
basically being asked to fund most of the project. The project grew from twenty million dollars
to fifty-eight million dollars over the past five to six years. It is no one’s fault, it is just fact. We
were promised 50% funding and now funding is not even that. Then we must ask what the
purpose is for this project. Is there a serious public safety or public health issue? Mayor
Dickinson advised that this is where he finds the failure. This project is not for public safety or
public health issues. This is for a very good environmental cause. That is not wrong but in this
time period and business climate where fewer people are using the service, their costs are
steadily increasing which has nothing to do with the public’s health and safety. It is a failure of
government to be responsive to the citizens who depend upon the government for good decision
making. At the very least, this should have been suspended until such time that there was more
money to support the project. People should be aware of the impact of this. It is very destructive
given the financials in the economy.

The Public Question and Answer Period Closed.

ADJOURNMENT

Motion to adjourn at 7:43 p.m.
Made by Mr. Birney
Seconded by Mr. Rinebold
Votes: 3 ayes

The Public Hearing was adjourned at 7:43 p.m.

Respectfully submitted, Respectfully submitted,
Bernadette Sorbo Joel M. Rinebold
Recording Secretary Secretary

Page 7



Public Hearing for Proposed
Water and Sewer User Charges

Wallingford Department of Public Utilities
July 16, 2020 at 6:30 p.m. - Thursday




Public Hearing Agenda

A Introductions

A WPCF Upgrades Project Objectives

A WPCF Influent Flow and Loading Statistics
A WPCF Phosphorus Effluent Quantity

d WPCF Current Treatment Processes and Flow
Schematic



Public Hearing Agenda (continued)

ad WPCF Upgrades Project — Phase 1

0 Anaerobic Basin and Intermediate Pump Station
O Secondary Settling Tanks

0 Secondary Pump Station

0O Tertiary Phosphorus Treatment

0 UV Disinfection and Post Aeration

0 SCADA Instrumentation

0 Emergency Generator and Electrical Upgrades

0O WPCF Upgrades Project — Phase 2 (Next 5 Years)

0 Fine Screens
0 Solids Handling
0O Electrical Upgrades



Public Hearing Agenda (continued)

A WPCF Upgrades Clean Water Fund Budget
ad Cost of Service Study Approach

0 Historical Water Division Billable Consumption and
Sewer Division Billable Usage

0 Historical Sewer Division Rates

a Number of Sewer Customers by Meter Size and
Class



Public Hearing Agenda (continued)

a Sewer Division Current Commitments

1 Recommended Sewer Division Rate Model
0 FY20-21 to FY23-24

d Proposed Sewer Division Basic Service Fee (BSF)
a0 FY20-21 to FY23-24

d Proposed Sewer Division Usage Rate (ccf)
0 FY20-21 to FY23-24



Public Hearing Agenda (continued)

0 Projected Quarterly Increase by Meter Size and Class
a FY20-21

0 Recommended Changes to Water Division Miscellaneous
Charges

0 Recommended Changes to Sewer Division Miscellaneous
Charges

O Next Steps

0 Discussion and Questions



Introductions

A Public Utilities Commission
0 Robert Beaumont, Chairman
0O Patrick Birney, Vice Chair
0 Joel Reinbold, Secretary

d Town of Wallingford Staff

a Neil H. Amwake, P.E., Sewer Division General Manager
0 William Phelan, Business Manager
0 Richard A. Hendershot, Director of Public Utilities



WPCF Upgrades Project Objectives

d Ensure the sewage disposal and growth needs of
the Town are met for present and future flows and
pollutant loadings
a 20-year planning period (2021 — 2041)

a Meet the tertiary phosphorus effluent limit effective
April 1, 2022
0 8.95 lbs./day average seasonal load cap (flow based)

0 Phosphorus removal mandated by the NPDES discharge
permit



WPCF Upgrades Project Objectives

ad WPCF has not had any major upgrades or
improvements since substantial completion was
achieved on July 1, 1989

a0 31+ years of operation (and counting)

d Most existing systems and equipment are near the
end of their useful life

d Work includes correction of flooding of existing
equipment and structures

0O Incorporates controls that will improve operations
and energy efficiency



WPCEF Influent Flow Statistics

a Current
a Average Annual Flow = 5.1 mgd
O Permitted Design Flow = 8.0 mgd
0 Maximum Month Flow = 9.0 mgd
0 Maximum Day Flow = 19.1 mgd

d Future (2041)
a Average Annual Flow = 5.5 mgd
d Permitted Design Flow = 8.0 mgd
0 Maximum Month Flow = 9.5 mgd
0 Maximum Day Flow = 19.56 mgd



WPCF Influent Loading Statistics

a Current
0 Biological Oxygen Demand (BOD) 9,968 lbs./day
0 Total Suspended Solids (T'SS) 13,033 lbs./day
ad Total Nitrogen 1,539 lbs./day
0 Total Phosphorus 206 lbs./day

a Future (2041)

0 Biological Oxygen Demand (BOD) 11,603 1bs./day
a Total Suspended Solids (TSS) 14,891 lbs./day
ad Total Nitrogen 1,836 lbs./day
0 Total Phosphorus 251 lbs./day



NPDES Phosphorus Effluent Limits

a Current
a Not to exceed 0.70 mg/L

For any two consecutive months

Neutral of flow (mgd)

a Future (April 1, 2022)

0 8.95 Ibs./day average seasonal load cap (flow based)
At 5.5 mgd the required effluent phosphorus limit = 0.19 mg/L
At 8.0 mgd the required effluent phosphorus limit = 0.13 mg/L

a 0.31 mg/L average monthly limit
0 0.62 mg/L maximum daily limit



Current Phosphorus Effluent Quantity

Monthly Seasonal Phosphorus Effluent Concentration
2017 - 2020
Sewer Division
Department of Public Utilities

50.00 —
= N
) 3
T 45.00
7,
2
= 40.00
.2
)
£ 3500
o
g
8 30.00 w2017 Effluent Concentration
- .
5 2500 mmmmm 2018 Effluent Concentration
é 2019 Effluent Concentration
e 20.00 2020 Effluent Concentration
S
_’g- 15.00 g 3-year Mean
2 = === Future Limit at Any Flow (8.95 Ibs./day)
& 10.00
>
<
€ 5.00
0
=

0.00




Current WPCF Treatment Processes

Andxic Tanks
UV & Post Aeration

Solids Complex

Intermediate Pump
.Station

— -

Primary Settling

F §

3
L)

Pretreatment

Secondary Settllfng :

L - -




Proposed WPCF Flow Schematic

< TERTIARY PHOSPHORUS PROCESS
zo SUPERNATANT / FILTRATE DRAIN \/\
5o
2 ¥ PHOSPHORUS
8z . SLUDGE | Flﬁ()oW\\X‘ 11 1 2
® 3 DIGESTER UMP STATION
Qg / SUPERNATANT il 10 UV DISINFECTION POST AERATION BASINS
p D BFP P SECONDARY
b | / 1 PUMP — OUTFALL TO
32| DIGESTED SLUDGE THICKENER STATION\A | QUINNIPIAC RIVER
g ‘E TO DISPOSAL SUPERNATANT o
23 GRAVITY THICKENER
g s BELT FILTER PRESSES puat prain |
£5 SECONDARY FUMP STATION 6 —
5 C A SETTLING
g3 TANKS [ __[ ANOXIC
9 | BASINS | REAERATION
S o CHANNEL
BFP FILTRATE  <pooNDARY B 8
DIGESTER _— |
PRIMARY z RBC INFLUENT
£ SLUDGE 2 | ' l I | | INTERMEDIATE  (BASIN
i = PUMP STATION
2 LEGEND A
] PE PRIMARY EFFLUENT
RBCE  RBC EFFLUENT SECONDARY SLUDGE
z RAS RETURN ACTIVATED SLUDGE PUMPING GALLERY
= WAS WASTE ACTIVATED SLUDGE 7
§ PRIMARY SLUDGE RAS
£ PUMPING GALLERY - Rece| [PE  ppce .
P INFLUENT RBC's
E FLOW METER -SECONDARY |SETTLIN!
———|——— TANK SPLITTER BOX
g OVERFLOW
E 4A WER
g INFLUENT FLOW ~ — g e —
g [ Hif—o O — ™Z~ CHANNEL
~= PRIMARY SETTLING
g 1 INFLUENT TANK FLOW ERIMARY.
o SCREENS AERATED GRIT SPLITTER BOX EFFLUENT| | |
B CHAMBER /\/ s
PRIMARY SETTLING TANKS e FE OVERFLOW
| 4]_) = EFFLUENT
Z /\_/ j_ CHANNEL
8 ANAEROBIC BASIN
:3
e
- WALLINGFORD, CONNECTICUT
% b WALLINGFORD WATER POLLUTION CONTROL FACILITY
- FIGURE 2-3
§ ; m PROPOSED PLANT FLOW SCHEMATIC
<
2 REFERENCE: SCALE: NTS Joare: AuG. 2018 |




WPCF Upgrades Project — Phase 1

STRUCTUES RUMDER LEGEHD
P TR g 1
R ——
PH—— |
B AT R ATSTIR | !
B RO BTG e 3

1 ST P TR H
2 TEVRRTGEOR RATRS =~ =
BT R ST

DRSSP T T AT AL et
BRI T R SR

e (@)
THACTON TS

o R b A -

A . g o

AT RS BT : IR TL
5 =~ = N AT

B AT TR e \ 2 - n

50 oMU mTR

o 150 m

Al ¥
e s armen ]
s

P
@ = s




WPCF Upgrades Project — Phase 1

d Anaerobic Basin (AB)

a0 To improve on existing efforts to cultivate a consistent
biological Phosphorus (Bio-P) process
Coarse uptake of phosphorus

Modeling shows additional total Nitrogen and addition Bio-P
removal occurs when Primary Settling Tanks are offline

Removes current carbon limiting situation

0 Goal is to reduce dependence on chemical phosphorus
removal, thereby reducing operational expenses

0 Provides operational flexibility

1 Relocated Intermediate Pump Station (IPS)

O Need to relocate the IPS to accommodate the two new
Secondary Settling Tanks



Anaerobic Basin Design

S
FRP BAFFLE [~y
I

BE MI[¥-E PE, MIX=5 PE,M[x=1

ANAEROEIC i
EFFLUENT BOX ——_ = — 16" SCUM SKIMTER h = L ?
| - _— CRANK OPERATEED

WEIR PLATE,
| SEE DETAILS —

FLOORSTAND (JYP.}

_______ I _Z

Influent flow from Primary Tanks
or bypass from Screening and

| Cro— | Degritting Building 9 — % 6 Mixers
| 16" RAY — | i\‘“ H';v
H | | HH
| |
| |
. . UPPER PLAN
| SCALE1/E=11D"
,—PE.MIX-1 — PEMIX=E — PE.MIX=2
| | |
[ ] [ ] ] [ ]
g | gl | | & L o
..agg.nhll‘ w.s.EL.as.ua_ B
\ =
T
H.P. FILL EL, 28,27
|_ — EL 2675




Anaerobic Basin Design

.




Anaerobic Basin Construction Progress




AB and Intermediate PS Construction




Intermediate PS Construction Progress




Intermediate PS Construction Progress




WPCF Upgrades Project — Phase 1 (cont.)

d Additional Secondary Settling Tanks
a Do not currently meet operational standards
0 2 new tanks, identical to the existing tanks
0 Additional settling tank surface area is required to
reduce suspended solids loading to the tertiary
phosphorus treatment process

Goal is suspended solids loading < 5,000 mg/L at the tank
outlet

0 Effluent launders of all 6 tanks will be covered to reduce
algae



Secondary Settling Tanks Site Plan




Secondary Settling Tanks Design




WPCF Upgrades Project — Phase 1 (cont.)

d Secondary Pump Station

0 Necessary to raise the hydraulic grade line (HGL) to the
tertiary phosphorus treatment process

0 Includes screening to prevent algae from entering the
tertiary phosphorus treatment process and to protect
downstream equipment

0 Can be bypassed November 1 — March 31 during the
phosphorus and UV disinfection offseason



Secondary Pump Station Design

o

Low and high flow
pumps, including peak
and overnight flows

PSR

=,
&

el
WEN

= T WELL MO ﬁ 4 ! srymmmn ",
_ = i I—P?q "..
m— iy | ' :
T 1
! _‘:_:-r:" :-_.‘.u.u —_t =| =| |=_
i b4 |
] L4
— \'/ i”’"“{ i $’ N
e | N

PR T TR -
R

Perforated plate fine

==l

~screens

PaNES




WPCF Upgrades Project — Phase 1 (cont.)

A Tertiary Treatment Building (TPB)

0 Ballasted flocculation process was selected based on
effectiveness and cost

Performed head to head piloting of three (3) phosphorus treatment
technologies to determine most effective treatment option

0 Removes phosphorus with coagulants, polymer and sand

ballast SLUDGE
HYDROCYCLONE MICROSAND AND SLUDGE
TO HYDROCYCLONE
POLYMER

MICRO-SAND
COAGULANT %
y

RAW —
WATER

oooooociooooooooof —p 0 CLARIFIED
WATER

INJECTION MATURATION

PLATE SETTLER
WITH SCRAPER



TPB Lower Level Design

Two 10-million gallon
per day (mgd)
ACTIFLO trains




TPB Construction Progress

Ll

MMhM




WPCF Upgrades Project — Phase 1 (cont.)

d New Ultraviolet (UV) Disinfection System

0 Replace current, obsolete (circa 1989), flood prone UV
system

0 Replacement parts difficult to procure

a0 Post Aeration Basins
2 Flood prone
0 Downstream and adjacent to the UV Disinfection System

Same building structure

0 Permit requirement



UV Disinfection Design

CHLORINE
EFFECTIVENESS == £

o ULTRAVIOLET (UV)
P> EFFECTIVENESS

Hepatitus A Slnp
L] *
Rotavirus




UV /PA Design

r

POST AERATION TANK 2

=F

@E ' =

I
AE ANK 1
] 7 o _,1
ke
HH H [l
THRU GMU WAL BEE DETALE —, e f
%’ 2
”
fl
|
[t

e == /
= e —i —i —i Three screw compressors
= e =

— ]
Al

\ 1 {f
I
TP | I I I 1 {f

L | 5 I, ELECTR|CAL ROOM \ [

i\ I

Il

/TBTrDuplex Ultraviolet =2 Effluent flume ] —=
—r— disinfecion(v) | g w7

uuuuuuuu

¥,




UV /PA Construction Progress




WPCF Upgrades Project — Phase 1 (cont.)

a Multipoint Chemical Addition

0 Necessary to consistently reduce total Phosphorus (TP)
delivered to the tertiary phosphorus treatment process to
0.5to 0.7 mg/L

0 Feed points: Primary and Secondary Settling Tanks

a Gravity Thickener Rehabilitation
0 Replace worn out mechanism

a0 Necessary to handle additional solids loading from tertiary
phosphorus treatment process

0 More efficient operations






Gravity Thickener Rehab111tat10n

Feed Well

Bridge -

= 4
Feed

b |Overflow
Settling
Solids ™ \
e Rising

SUPRAKS Water




WPCF Upgrades Project — Phase 1 (cont.)

QO Instrumentation

ad Include Supervisory Control and Data Acquisition (SCADA)
and instrumentation for all processes necessary for the
project

0 Backbone of future SCADA system improvements

d Electrical

0 Increase service capacity is necessary to handle additional
electrical load

a New larger generator in an outdoor enclosure

Current generator to be transferred to the Board of Education

0O Install new switchgear and motor control center (MCC) for
secondary pump station and tertiary phosphorus treatment



WPCF - Interior and Below Grade




WPCF - Interior and Below Grade




WPCF Upgrades Project — Phase 1 (cont.)

0 Existing UV Disinfection and Post Aeration Basins
0 Structures to remain in place

0 During the non-Phosphorus season (November 1 — March
31) gravity flow can be directed through these structures to
the outflow pipe

0 Avoids pumping costs via the Secondary Pump Station